


  1/06/2022                                                     

PART NO: 20561
K

e
y

 Part No

Substitute 

Part No

N
L

A

Description O
rd

e
r 

P
a

rt

K
e

y

 Part No

Substitute 

Part No

N
L

A

Description O
rd

e
r 

P
a

rt

K
e

y

 Part No

Substitute 

Part No

N
L

A

Description O
rd

e
r 

P
a

rt

1 40650 SCREW M5x36 TORX25 36 62917 SEAL EDGER GEAR 74 63355 GROUND WIRE

2 40651 SCREW M6x16 TORX25 37 62919 NUT NYLOC 1/4 UNC 75 63361RN MOUNT ENGINE PRO

3 40652 NUT NYLOC M5 38 63434ARN ASSY PRO RED STAGE 1 76 63363BS WHEEL WITH RUBBER PRO

4 42111 SEAL 27.2 x 12.6 WHEEL 40 63808WE SET COV BLADE OUTER/INNER 77 63400 ROCKER SWITCH WITH WIRE

5 43105 BLADE SET 10.2/3 (271mm) 41 62930RN DEFLECT DEB LIMIT BODY RED 78 63408 LABEL ATOM PRO EDGER

6 43112 DRUM BLADE 42 62931RN DEFLECT DEB LIMIT CAP RED 79 63457 WASHER 6.4x12.5x1.5 ZP

7 43114 65351A BLADE SHAFT ASSY MK3 43 62932RN HEIGHT ADJ HANDLE RED 80 63466 64378 LABEL WARN BLADE COVER

8 43116 PRO DRUM WASHER 45x12.2x2 44 63811ARN ASSY ARM WITH ADJ PRO RED 81 63474 BEARING 32x10x12

9 43122 GEAR CROWN PRO 45 62934 TUBE WHEEL 94mm EDGER 82 63981 SPACER OD18xID12x4.2

10 43128 64378 LABEL WARN BLADE COVER 46 62936WN DUST CAP EDGER 83 63792 SHAFT MAIN PRO 405mm

11 43155 BODY MAIN SHIELD PRO 47 62942RN AV MOUNT PLATE PRO 84 43181 SCREW M5x12

12 43163 NUT FLANGE 3/8 UNC 48 63169 NUT M6 x 1.0 87 44436 PRO BEARINGS SPACER L13.1mm

13 43172 NUT NYLOC 3/8 UNC w/AXLE 49 62968 PRO CARBY CABLE CONN M6x1.0 88 64950 63474 BEARING 32X10X12

14 43176 GEAR PINION 25.5mm 51 62983 WASHER BLADES 54x12.2x2 89 64952A ASSY SHAFT PRO WITH BUSH

15 43198 SPRING TRIGGER COMPRESS 53 63002 CABLE THROTTLE 910+62 90 62965 WASHER THRUST 12x26x1.5

16 43199 SPRING SMALL INTERLOCK 54 63017BS HANDLE RH WITH RUBBER 201 63433AR ASSY RH HDL GX25

17 43218 WASHER 3/8 ZP 20x1.8x26 55 63019BS HANDLE LH WITH RUBBER 202 63811ARN ASSY ARM WITH ADJ PRO RED

18 43227 GREASE & DISPENSER 56 63020WE HANDLE CROSS BRACE 203 63870A ASSY WHEEL 560-570-580

19 43452 SPRING HT ADJ ARM COMPR 57 63021WP COVER RH HANDLE GREY 204 63436ARN ASSY WH&ARM PRO 560/580-561

20 43719 SPRING DEFLECTOR DEBRIS 58 63883S SET TRIGGER & INTERLOCK 205 63807A 64952A ASSY SHAFT PRO WITH BUSH

21 43790 SCREW M5.5x22 TORX25 60 21775 MANUAL ALL MODELS 206 63882ARN ASSY PRO RED ST2

22 43860 BEARING 32x10x12+4mm 61 63028RN 63028RP AV MOUNT PRO LH 207 48002A ASSY ENGINE HONDA GX35

23 63220BS AV RUBBER ROUND 62 63029RN 63029RP AV MOUNT PRO RH 210 63488A ASSY HANDLE KNOB+NUT

24 63401BS AV SADDLE RUBBER 63 63030RP AV SUPPORT PRO LH HANDLE 213 64326 GX35-GX31 CLUTCH ASSY (10.25)

25 43965RN GX35 AIR DEFLECTOR 64 63031RP AV SUPPORT PRO RH HANDLE

27 44060 HANDLE TUBE 65 63033 NUT RECESSED RH M12x1.75

28 62723 PIN ADJ M6x1.0 THREAD 66 63049 BOLT HEX 6.5x1/4 BSW

29 44304 BOLT WHEEL AXLE 3/8x5.5 67 63184BS 62929RN DEFLECTOR DEBRIS RED

30 44305 BEARING WH 28x8x12.8 68 63187BN CAPTIVE PLATE 1/4 HEX BOLT

31 44312 DRUM CUP PRO 79x32mm 70 63217BN CLIP-HANDLE CABLE&WIRE

33 48100 OIL100ml (Hon GX31&GX35) 71 63219 LABEL HOT MOTOR/OIL CLEAN

34 62843 BOLT HEX 3.5x1/4 BSW 72 63327 WASHER 26x1.6x6.6 ZP

35 62912 64119 HUB SINTERED 11.5mm 73 63348 O-RING 18 x 4mm

ATOM MODEL: 561 PRO EDGER with GX35 engine

For information on the Honda GX35 
engine go to Ref 765 at 'Petrol Engines, 
Parts & Drawings'.




